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In-Band Emissions

Test Result

I\EZL Antenna | Freq(MHz) Sl?zue Inl?jltjax Result Limit Verdict

26Tone RUO | See testgraph | See test graph | PASS

Ant7 5955 52Tone | RU37 | See test graph | See test graph | PASS

106Tone | RU53 | See test graph | See test graph | PASS

26Tone RUO | Seetestgraph | See test graph | PASS

Ant8 5955 52Tone | RU37 | See test graph | See test graph | PASS

106Tone | RU5S3 | See test graph | See testgraph | PASS

26Tone RUO | Seetestgraph | See test graph | PASS

Ant7 6175 52Tone | RU37 | See test graph | See test graph | PASS

106Tone | RU53 | See testgraph | See test graph | PASS

26Tone RUO | Seetestgraph | See testgraph | PASS

Ant8 6175 52Tone | RU37 | See test graph | See test graph | PASS

106Tone | RU53 | See testgraph | See test graph | PASS

26Tone RU8 | See test graph | See test graph | PASS

Ant7 6415 52Tone | RU40 | See test graph | See test graph | PASS

106Tone | RU54 | See testgraph | See test graph | PASS

26Tone RU8 | See test graph | See test graph | PASS

Ant8 6415 52Tone | RU40 | See test graph | See test graph | PASS

106Tone | RU54 | See testgraph | See test graph | PASS

26Tone RUO | See test graph | See test graph | PASS

11AX20MIMO Ant7 6435 52Tone | RU37 | Seetest graph | See test graph | PASS

106Tone | RU53 | See test graph | See test graph | PASS

26Tone RUO | See test graph | See test graph | PASS

Ant8 6435 52Tone | RU37 | Seetest graph | See test graph | PASS

106Tone | RU53 | See test graph | See test graph | PASS

26Tone RUO | See test graph | See test graph | PASS

Ant7 6475 52Tone | RU37 | Seetest graph | See test graph | PASS

106Tone | RU53 | See test graph | See test graph | PASS

26Tone RUO | See test graph | See test graph | PASS

Ant8 6475 52Tone | RU37 | Seetest graph | See test graph | PASS

106Tone | RU53 | See test graph | See test graph | PASS

26Tone RU8 | See test graph | See test graph | PASS

Ant7 6515 52Tone | RU40 | See test graph | See test graph | PASS

106Tone | RU54 | See testgraph | See test graph | PASS

26Tone RU8 | See test graph | See test graph | PASS

Ant8 6515 52Tone | RU40 | See test graph | See test graph | PASS

106Tone | RU54 | See testgraph | See test graph | PASS

26Tone RUO | Seetestgraph | See testgraph | PASS

Ant7 6535 52Tone | RU37 | See test graph | See test graph | PASS

106Tone | RU53 | See testgraph | See test graph | PASS

Ant8 6535 26Tone RUO | Seetestgraph | See testgraph | PASS
Sporton International Inc. (KunShan) Page Number 1 A3-43 of 83

TEL : +86-512-57900158
FCC ID: IHDT56AM7



swaranas. FCC RF Test Report

Report No. : FR361225F

52Tone | RU37 | Seetest graph | See test graph | PASS
106Tone | RU5S3 | See testgraph | See testgraph | PASS
26Tone RUO | Seetestgraph | Seetestgraph | PASS
Ant7 6695 52Tone | RU37 | Seetest graph | See test graph | PASS
106Tone | RUS3 | See testgraph | See testgraph | PASS
26Tone RUO | Seetestgraph | Seetestgraph | PASS
Ant8 6695 52Tone | RU37 | Seetest graph | See test graph | PASS
106Tone | RUS3 | See testgraph | See testgraph | PASS
26Tone RU8 | Seetestgraph | Seetestgraph | PASS
Ant7 6855 52Tone | RU40 | See test graph | See test graph | PASS
106Tone | RU54 | See testgraph | See test graph | PASS
26Tone RU8 | See test graph | See test graph | PASS
Ant8 6855 52Tone | RU40 | See test graph | See test graph | PASS
106Tone | RU54 | See test graph | See testgraph | PASS
26Tone RU8 | See testgraph | See test graph | PASS
Ant7 6875 52Tone | RU40 | See test graph | See test graph | PASS
106Tone | RU54 | See test graph | See testgraph | PASS
26Tone RU8 | See testgraph | See testgraph | PASS
Ant8 6875 52Tone | RU40 | See test graph | See test graph | PASS
106Tone | RU54 | See test graph | See testgraph | PASS
26Tone RUO | See testgraph | See testgraph | PASS
Ant7 6895 52Tone | RU37 | See test graph | See test graph | PASS
106Tone | RU53 | See test graph | See test graph | PASS
26Tone RUO | See test graph | See test graph | PASS
Ant8 6895 52Tone | RU37 | See test graph | See test graph | PASS
106Tone | RU53 | See testgraph | See test graph | PASS
26Tone RUO | Seetestgraph | See testgraph | PASS
Ant7 6995 52Tone | RU37 | See test graph | See test graph | PASS
106Tone | RU53 | See testgraph | See test graph | PASS
26Tone RUO | Seetestgraph | See testgraph | PASS
Ant8 6995 52Tone | RU37 | See test graph | See test graph | PASS
106Tone | RU53 | See testgraph | See test graph | PASS
26Tone RU8 | See test graph | See test graph | PASS
Ant7 7095 52Tone | RU40 | See test graph | See test graph | PASS
106Tone | RU54 | See testgraph | See test graph | PASS
26Tone RU8 | See testgraph | See test graph | PASS
Ant8 7095 52Tone | RU40 | Seetest graph | See test graph | PASS
106Tone | RU54 | See test graph | See test graph | PASS
Sporton International Inc. (KunShan) Page Number : A3-44 of 83
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-21.360 MHz | -11,680 MHz = 200.000 kHz | 5.94332 GHz | -45.81 dBm | -35.32 dB -15.32 dB
-11.680 MHz -10.680 MHz  200.000 kHz 5.94332 GHz -45.79 dBm -35.31 dB -15.41dB ||
10.680 MHz 11,680 MHz  200.000 kHz 5.96664 GHz | -64.56 dBm -54.08 dB -34.98dB |
11.680 MHz 21.360 MHz | 200.000 kHz 5.97628 GHz | -65.54 dém -55.06 dB -27.13 dB
21.360 MHz 32.040 MHz  200.000 kHz 5.98698 GHz -65.77 dém -55.28 dB -15.36dB |
32,040 MHz 50.000 MHz .~ 200.000 kHz 5.98820 GHz -65.41 dBm -54.93 dB -14.93 dB ||
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11AX20MIMO_Ant8_5955_106Tone_RU53

Spectrum I Itln
Ref Level 10.00 dBm Offset 14.65 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBR<28!
-10d > -
-20d } l \\
-30 d / |
L ~~
-40 dl / =
sod / R
-60 di
i
-70 di
-80 dBm
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -11.09 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50.000 MHz | -32,040 MHz | 200.000 kHz '5.92207 GHz 65.25 dBm | -54.15dB | -14.15 dB _
32,040 MHz | -21.36 | 200.000 kHz | 5.92307 GHz Bm | -54.31dB | -14.43dB |
-21.360 MHz | -11.680 MHz | 200.000 kHz | 5.94329 GHz -45.41dBm | -34.32dB -14.29 dB
-11.680 MHz -10.680 MHz = 200,000 kHz 5.94332 GHz -46.20 dBm -35.11de -15.21 dB
10.680 MHz | 11.680 MHz | 200.000 kHz 5.96668 GHz -60.57 dém -49.48 dB -29.58 dB ||
11.680 MHz 21,360 MHz | 200.000 kHz 5.97628 GHz -65.53 dém -54.44 dB -26.50 dB
| 21.360 MHz 32.040 MHz | 200.000 kHz 5.98690 GHz -65.63 dBm -54.54 dB -14.70 dB ||
L 32,040 MHz 50.000 MHz  200.000 kHz 5.99413 GHz -65.25 dBm -54.16 dB -14.16 dB ||
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR361225F

11AX20MIMO_Ant7_6175_26Tone_RUO

pectrum

=)

Count 100/100

Ref Level 10.00 dBm

Offset 14.72 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBm<28
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-10 dBm

-20d

-30 d

-40 dB

S0

-60 di

-70d

-80 dBrm

CF 6.175 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power -10.18 dBm

Standard: None

RBW 200.000 kHz

|__Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50.,000 MHz | -32,160 MHz = 200.000 kHz 6.13176 GHz | -65.78 dBm -55.60 dB -15.60 dB
-32,160 MHz | -21,440 MHz | 200.000 kHz 6.14286 GHz | -66.86 dBm -56.68 dB -16.69 dB ||
-21.440 MHz | -11.720 MHz = 200.000 kHz 6.16327 GHz | -47.14 dBm | -36.96 dB -16.95 dB
-11.720 MHz -10.720 MHz 200.000 kHz 6.16329 GHz -47.17 dBm -36.99 dB -17.09dB ||
10.720 MHz 11,720 MHz 200.000 kHz 6.18670 GHz | -65.83 dBm -55.65 dB -36.15dB ||
11,720 MHz 21,440 MHz | 200.000 kHz 6.19644 GHz | -66.42 dBm -56.24 dB -28.24 dB
21.440 MHz 32,160 MHz = 200.000 kHz 6.20711 GHz -66.57 dBm -56.39 dB -16.45 dB
32.160 MHz 50.000 MHz = 200.000 kHz 6.21856 GHz -66.10 dBm -55.92 dB -15.92 dB ||
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11AX20MIMO_Ant7_6175_52Tone_RU37

Spectrum I

Count 100/100

Ref Level 10.00 dBém

Offset 14.72 dB

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dB<28

PARS

-10 d
-20d

-30 d

-40 di

-60 d

-70 di

-80 dBm

CF 6.175 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power -10.15 dBm

Standard: None

RBW 200.000 kHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50,000 MHz __ -32.160 MHz _ 200.000KHz ____ 6.13801 GHz 65.22dBm | -55.07dB ___ -15.07dB_
32,160 MHz | -21,440 MHz | 200.000 kHz | 6.14292 GHz 55.99dB | -16.08dB |
21,440 MHz | -11.720 MHz | 200.000 kHz | 6.16327 GHz 1 5.60 dB -15.68 dB
-11.720 MHz -10.720 MHz 200.000 kHz 6.16330 GHz -45.83 dBm -35.68 dB -15.98 dB
10.720 MHz | 11,720 MHz | 200.000 kHz 6.18670 GHz -64.53 dBm -54.38 dB -34.68 dB |
11,720 MHz 21,440 MHz | 200.000 kHz 6.19632 GHz -65.14 dém -54.99 dB -27.09 dB

| 21.440 MHz 32,160 MHz = 200.000 kHz 6.20706 GHz -66.06 dBm -55.91 dB -16.03 db

I 32,160 MHz 50.000 MHz = 200.000 kHz 6.21570 GHz -65.81 dBm -55.66 dB -15.66 dB ||
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Report No. : FR361225F

11AX20MIMO_Ant7_6175_106Tone_RU53

pectrum

=)

Count 100/100

Ref Level 10.00 dBm

Offset 14.72 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBm<28

PARS

-10 dBm

-20d

-30 d

-40 dB

S0-¢l

-60 di

-70 di

-80 dBrm

CF 6.175 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -10.31dBm

Standard: None

RBW 200.000 kHz

|__Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50.,000 MHz | -32,160 MHz = 200.000 kHz 6.14135 GHz | -65.00 dBm -54.68 dB -14.68 dB
-32,160 MHz | -21,440 MHz | 200.000 kHz 6.14285 GHz | -65.49 dBm -55.18 dB -15.18 dB ||
-21.440 MHz | -11.720 MHz = 200.000 kHz 6.16327 GHz | -45.35 dBm | -35.04 dB -15.03 dB
-11.720 MHz -10.720 MHz 200.000 kHz 6.16329 GHz -45.84 dBm -35.53 dB -15.63dB ||
10.720 MHz 11,720 MHz 200.000 kHz 6.18670 GHz | -60.30 dBm -49.99 dB -30.29.dB ||
11,720 MHz 21,440 MHz | 200.000 kHz 6.19636 GHz | -65.00 dBm -54.69 dB -26.76 dB
21.440 MHz 32,160 MHz = 200.000 kHz 6.20715 GHz -65.46 dBm -55.15 dB -15.16 dB
32.160 MHz 50.000 MHz = 200.000 kHz 6.21418 GHz -65.10 dBm -54.79 dB -14.79 dB |
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11AX20MIMO_Ant8_6175_26Tone_RUO

Spectrum I

Count 100/100

Ref Level 10.00 dBém

Offset 14.85 dB

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dB<28

PARS

-10 d
-20d

-30 d

-40 di

50.d

-60 d

70 dem

-80 dBm

CF 6.175 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.03 dBm

Standard: None

RBW 200.000 kHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50,000 MHz ___ -32.280 MHz . 200.000KHz ____ 6.13328 GHzZ 66.23dBm | -55.20dB ___ -15.20dB_
32,280 MHz | -21.520 MHz | 200.000 kHz | 6.14273 GHz -66.62dBm | -55.58dp | -15.59 dB ||
21,520 MHz | -11.760 MHz | 200.000 kHz | 6.16321 GHz -47.53 dBm | 6.50 dB -16.47 dB
-11.760 MHz -10.760 MHz 200.000 kHz 6.16324 GHz -47.97 dBm -36.93 dB -17.03 dB
10.760 MHz | 11,760 MHz = 200.000 kHz 6.18676 GHz -66.54 dBm -55.51 dB -35.61dB |
11.760 MHz 21,520 MHz | 200.000 kHz 6.19639 GHz -66.60 dBm -55.57 dB -27.68 dB

| 21.520 MHz 32.280 MHz = 200.000 kHz 6.20721 GHz -66.56 dBm -55.53 dB -15.61 dB

I 32.280 MHz 50.000 MHz = 200.000 kHz 6.21037 GHz -65.99 dBm -54.96 dB -14.96 dB ||
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samran s, FCC RF Test Report Report No. : FR361225F

11AX20MIMO_Ant8_6175_52Tone_RU37

pectrum |“§’
Ref Level 10.00 dém Offset 14.85 dg Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBR<2e
-10 dBm - v
/ |
-20d
i 1 |
|~ ~
40 dB = / —
. [~ ~
i //
76 dem
-80 dBrm
CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -10.80 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz | -32,280 MHz | 200.000 kHz 6.13811 GHz | -66.14 dBm | -55.34 dB -15.34 dB ||
-32,280 MHz | -21.520 MHz | 200.000 kHz 6.14273 GHz | -66.70 dBm | -55.90 dB -1591de ||
-21.520 MHz | -11,760 MHz | 200.000 kHz | 6.16324 GHz | -46.86 dBm | -36.06 dB -16.06 dB
-11.760 MHz -10.760 MHz _ 200.000 kHz 6.16326 GHz -47.03 dBm -36.23 dB -16.53 dB ||
10.760 MHz 11.760 MHz  200.000 kHz 6.18676 GHz | -65.70 dBm -54.90 dB -35.00dB |
11.760 MHz 21.520 MHz | 200.000 kHz 6.19649 GHz | -66.34 dBm -55.54 dB -27.56 dB
21.520 MHz 32,280 MHz | 200.000 kHz 6.20710 GHz -66.44 dBm -55.64 dB -15.85d8 |
32,280 MHz 50.000 MHz = 200.000 kHz 6.21542 GHz -65.99 dBm -55.18 dB -15.18 dB ||
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11AX20MIMO_Ant8_6175_106Tone_RU53

Spectrum I Itln

Ref Level 10.00 dém Offset 14.85 dg Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS

0 dB<28

-10 d 7
20 d / 1 |

-30d J }

40 d 4

/
60 d /

- -
-70 d
-80 dBm
CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -11.24 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50,000 MHz | -32,280 MHz __200.000 kHz _ "6.13912 GHz 65.73dBm ___ -54.49dB ___ -14.49dB_
232,280 MHz | 21,520 MHz | 200.000 kHz | 6.14288 GHz 66.23dBm | -54.99dB | -15.16dB |
-21.520MHz | -11,760 MHz | 200.000 kHz | 6.16322 GHz -46.89 dBm | 5.65 dB -15.63 dB
-11.760 MHz -10.760 MHz 200,000 kHz 6.16324 GHz -46.85 dBm -35.61 dB -15.71 dB
10.760 MHz | 11,760 MHz | 200.000 kHz 6.18672 GHz -62.66 dBm -51.42 dB -32.32.dB ||
11.760 MHz 21,520 MHz | 200.000 kHz 6.19649 GHz -66.19 dém -54.95 dB -26.97 dB
| 21.520 MHz 32,280 MHz  200.000 kHz 6.20728 GHz -66.22 dBm -54.98 dB -14.98 dB ||
L 32,280 MHz 50.000 MHz . 200.000 kHz 6.21188 GHz -65.68 dBm -54.44 dB -14.44 dB ||
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11AX20MIMO_Ant7_6415_26Tone_RUS

pectrum lmv

Ref Level 10.00 dém Offset 15.28 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBR<2e

-10 dem | 1

20d / !

_30‘ | [ 1

~4oydn el ~

= N\
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N
-70 di
-80 dBrm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -10.55 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz | -33,.000 MHz | 200.000 kHz 6.37479 GHz | -65.88 dBm | -55.32 dB -15.32.dB ||
-33.000 MHz | -22,000 MHz | 200.000 kHz 6.38204 GHz | -66.28 dBm | -55.73 dB -15.77 dB ||
-22.000 MHz | -12,000 MHz = 200,000 kHz | 6.39303 GHz | -65.90 dBm | -55.34 dB -27.36 dB
-12.000 MHz -11.000 MHz _ 200.000 kHz 6.40301 GHz -66.40 dBm -55.85 dB -35.95dB ||
11.000 MHz 12,000 MHz | 200.000 kHz 6.42699 GHz | -49.25 dBm -38.70 dB -18.80dB |
12.000 MHz 22.000 MHz  200.000 kHz 6.42708 GHz | -48.69 dBm -38.13 dB -18.06 dB
22,000 MHz 33.000 MHz | 200.000 kHz 6.4477S GHz -65.86 dBm -55.31 dB -15.58d8 |
33.000 MHz 50.000 MHz . 200.000 kHz 6.45808 GHz -65.32 dBm -54.77 dB -14.77 dB ||
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Spectrum I Itln

Ref Level 10.00 dém Offset 15.28 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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- e L —
-60 d \

70 d
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -11.07 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50,000 MHz ___ -33,000 MHz __200.000 kHz _ "6.37012 GHz 65.63dBm ___ -54.56dB __ -14.56 dB_
-33.000 MHz | -22,000 MHz | 200.000 kHz | 6.38213 GHz 65.82dBm | -54.76dB | -14.89dB |
-22.000 MHz | -12,000 MHz | 200.000 kHz | 6.39310 GHz -65.36 dBm | -54.30 dB -26.37 dB
-12.000 MHz -11,000 MHz = 200,000 kHz 6.40301 GHz -65.01 dBm -53.95 dB -34.05 dB
11.000 MHz | 12.000 MHz | 200.000 kHz 6.42699 GHz -48.84 dBm -37.77 dB -17.87 dB ||
12.000 MHz 22,000 MHz | 200.000 kHz 6.42711 GHz -48.83 dBm -37.77 dB -17.68 dB
| 22,000 MHz 33.000 MHz | 200.000 kHz 6.44778 GHz -65.43 dBm -54.36 dB -14.60 dB ||
L 33.000 MHz 50.000 MHz . 200.000 kHz 6.44961 GHz -65.02 dBm -53.95 dB -13.95de ||
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samran s, FCC RF Test Report

Report No. : FR361225F

11AX20MIMO_Ant7_6415_106Tone_RU54

pectrum |“§’
Ref Level 10.00 dém Offset 15.28 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBR<2e
-10 dBm
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~40 d \
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-70 di
-80 dBrm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -11.65dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz | -33,.000 MHz | 200.000 kHz 6.37144 GHz | -64.66 dBm -53.01 dB -13.01dB ||
-33.000 MHz | -22,000 MHz | 200.000 kHz 6.38214 GHz | -64.90 dBm | -53.25 dB -13.40dB ||
-22.000 MHz | -12,000 MHz = 200,000 kHz | 6.39310 GHz | -64.01 dBm -52.36 dB -24.44 dB
-12.000 MHz -11.000 MHz _ 200.000 kHz 6.40305 GHz -61.38 dBm -49.73 dB -30.63 dB ||
11.000 MHz 12,000 MHz | 200.000 kHz 6.42699 GHz | -48.61 dBm -36.96 dB -17.06 dB ||
12.000 MHz 22.000 MHz  200.000 kHz 6.42707 GHz | -48.23 dBm -36.58 dB -16.53 dB
22,000 MHz 33.000 MHz | 200.000 kHz 6.44782 GHz -64.73 dBm -53.08 dB -13.27.d8 |
33.000 MHz 50.000 MHz . 200.000 kHz 6.44877 GHz -64.43 dBm -52.78 dB -12.78 d ||
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Ref Level 10.00 dém Offset 15.29 d& Mode Sweep
Count 100/100

@ 1Rm View

Limit ¢heck PABS
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70 d
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -10.20 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50,000 MHz ___ -32,160 MHz __200.000 kHz _ "6.37865 GHz 65.82dBm ___ -55.62dB __ -15.62dB_
32,160 MHz | 21,440 MHz | 200.000 kHz | 6.38293 GHz -66.38dBm | -56.18dB | -16.27dB ||
-21.440 MHz | -11,720 MHz | 200.000 kHz | 6.39367 GHz -66.09 dBm | -55.89 dB -27.98 dB
-11.720 MHz -10.720 MHz 200,000 kHz 6.40329 GHz -66.39 dBm -56.19 dB -36.29 dB
10.720 MHz | 11,720 MHz | 200.000 kHz 6.42672 GHz -46.82 dBm -36.62 dB -16.72 dB ||
11.720 MHz 21,440 MHz | 200.000 kHz 6.42674 GHz -46.50 dBm -36.30 dB -16.29 dB
| 21.440 MHz 32.160 MHz  200.000 kHz 6.44715 GHz -66.39 dBm -56.19 dB -16.19.dB ||
L 32,160 MHz 50.000 MHz . 200.000 kHz 6.45215 GHz -65.64 dBm -55.44 dB -15.44 dB ||

{ )| J LI

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: IHDT56AM7

Page Number

: A3-52 of 83



SPORTON LAB.

FCC RF Test Report

Report No.

: FR361225F

11AX20MIMO_Ant8_6415_52Tone_RU40

pectrum
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Ref Level 10.00 dBm
Count 100/100

Offset 15.29 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -10.66 dBm

Standard: None

RBW 200.000 kHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
50,000 MHz . -32.160 MHz | 200,000 kHz | 6.37045 GHz | -65.55 dBm | -54.90 dB ~14.90 dB
-32,160 MHz | -21,440 MHz | 200.000 kHz 6.38286 GHz | -66.23 dBm -55.58 dB -15.60 dB ||
-21.440 MHz | -11.720 MHz = 200.000 kHz 6.39374 GHz | -65.51 dBm | -54.85 dB -27.00 dB
-11.720 MHz -10.720 MHz 200.000 kHz 6.40329 GHz -65.20 dBm -54.54 dB -34.64dB ||
10.720 MHz 11,720 MHz | 200.000 kHz 6.42672 GHz | -46.54 dBm -35.88 dB -15.98dB |
11,720 MHz 21,440 MHz | 200.000 kHz 6.42674 GHz | -46.22 dBm -35.57 dB -15.56 dB
21.440 MHz 32,160 MHz = 200.000 kHz 6.44695 GHz -65.86 dBm -55.21 dB -15.44 dB
32.160 MHz 50.000 MHz = 200.000 kHz 6.45298 GHz -65.48 dBm -54.83 dB -14.83dB |
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Spectrum I

Ref Level 10.00 dBém
Count 100/100

Offset 15.29 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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CF 6.415 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.52 dBm

Standard: None

RBW 200.000 kHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50,000 MHz __ -32.160 MHz _ 200.000KHz _____ 6.38106 GHzZ 65.31dBm | 53798 -13.79dB
32,160 MHz | -21,440 MHz | 200.000 kHz | 6.38298 GHz 6571dem | -54.19dp  -14.34dB |
21,440 MHz | -11.720 MHz | 200.000 kHz | 6.39363 GHz 65.63dBm | -54.11dB 26.17 dB
-11.720 MHz -10.720 MHz 200.000 kHz 6.40332 GHz -61.99 dBm -50.47 dB -31.17 dB
10.720 MHz | 11,720 MHz | 200.000 kHz 6.42672 GHz -46.88 dBm -35.36 dB -15.46dB |
11,720 MHz 21,440 MHz | 200.000 kHz 6.42680 GHz -46.61 dBm -35.09 dB -15.03 dB

| 21.440 MHz 32,160 MHz = 200.000 kHz 6.44712 GHz -65.68 dBm -54.17 dB -14.21 dB

I 32,160 MHz 50.000 MHz = 200.000 kHz 6.45072 GHz -65.24 dBm -53.73 dB -13.73dB ||
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11AX20MIMO_Ant7_6435_26Tone_RUO

pectrum
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Ref Level 10.00 dBm

Offset 15.27 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -9.50 dBm

Standard: None

RBW 200.000 kHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50.,000 MHz | -32,520 MHz | 200.000 kHz 6.39493 GHz | -65.36 dBm -55.86 dB -15.86 dB
-32,520 MHz | -21,680 MHz | 200.000 kHz 6.40257 GHz | -66.11 dBm -56.61 dB -16.71.dB ||
-21.680 MHz | -11.840 MHz = 200.000 kHz 6.42315 GHz | -46.53 dBm -37.03 dB -17.02 dB
-11.840 MHz -10.840 MHz 200.000 kHz 6.42317 GHz -47.01 dBm -37.51dB -17.61d8 ||
10.840 MHz 11,840 MHz 200.000 kHz 6.44682 GHz | -65.40 dBm -55.90 dB -36.40dB |
11,840 MHz 21,680 MHz | 200.000 kHz 6.45653 GHz | -65.73 dBm -56.23 dB -28.35 dB
21.680 MHz 32,520 MHz = 200.000 kHz 6.46735 GHz -65.71 dém -56.21 dB -16.40 dB
32.520 MHz 50.000 MHz = 200.000 kHz 6.48190 GHz -65.53 dBm -56.03 dB -16.03 dB ||
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Spectrum I

Count 100/100

Ref Level 10.00 dBém

Offset 15.27 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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-80 dBm
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -10.78 dBm

Standard: None

RBW 200.000 kHz

|__Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50,000 MHz __ -32.520 MHz __200.000KHz . 6.39658 GHzZ 6494 dBm | -54.15d8 __ -14.150d8
32,520 MHz | -21.680 MHz | 200.000 kHz | 6.40253 GHz -65.67 dBm B -15.14.d8 ||
21,680 MHz | -11.840 MHz | 200.000 kHz | 6.42309 GHz -46.74 dBm | 5.96 dB -15.91de
-11.840 MHz -10.840 MHz 200.000 kHz 6.42318 GHz -47.61 dBm -36.83 dB -17.13 dB
10.840 MHz | 11,840 MHz = 200.000 kHz 6.44684 GHz -65.06 dBm -54.28 dB -34.38dB |
11.840 MHz 21,680 MHz = 200.000 kHz 6.45662 GHz -65.40 dBm -54.62 dB -26.67 dB

| 21.680 MHz 32,520 MHz = 200.000 kHz 6.46748 GHz -65.94 dBm -55.16 dB -15.21 dB

I 32.520 MHz 50.000 MHz = 200.000 kHz 6.47210 GHz -65.33 dBm -54.55 dB -14.55 dB ||
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR361225F

11AX20MIMO_Ant7_6435_106Tone_RU53

pectrum l?
Ref Level 10.00 dém Offset 15.27 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBR<2e
-10 dBm 7 \
i / |
i | \
~40 d
=50 df / /
i /
-60 7
-70 di
-80 dBrm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -11.42 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50.000 MHz | -32,520 MHz | 200.000 kHz | 6.40242 GHz | -64.11dBm | -52.60 dB -12.69dB |
-32.520 MHz | -21.680 MHz | 200.000 kHz 6.40253 GHz | -64.68 dBm -53.26 dB -13.31dB ||
-21.680 MHz | -11,840 MHz = 200.000 kHz | 6.42309 GHz | -47.08 dBm | -35.67 dB -15.60 dB
-11.840 MHz -10.840 MHz _ 200.000 kHz 6.42318 GHz -47.17 dBm -35.76 dB -16.06 dB ||
10.840 MHz 11,840 MHz | 200.000 kHz 6.44682 GHz | -61.24 dBm -49.83 dB -30.33dB |
11.840 MHz 21.680 MHz  200.000 kHz 6.45659 GHz | -64.18 dém -52.76 dB -24.84 dB
21.680 MHz 32.520 MHz  200.000 kHz 6.46744 GHz -64.81 dBm -53.39 dB -13.49d8 |
32.520 MHz 50.000 MHz = 200.000 kHz 6.46771 GHz -64.48 dBm -53.06 dB -13.06 dé ||
n
L )i J

11AX20MIMO_Ant8_6435_26Tone_RUO

Ref Level 10.00 dBm Offset 15.34 dg Mode Sweep

Count 100/100
@ 1Rm View

Limit ¢heck PABS

0 dBR<28!

-10 d T l v

20d I‘ \ ‘\

-30 di Ay

404 - 1 -

/ ~J

=50 /

-60 di
L S

-70 di

-80 dBm

CF 6.435 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -9.49 dBm

Standard: None

RBW 200.000 kHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50,000 MHz __ -31.440 MHz __200.000KHz ____ 6.38877 GHzZ 65.62dBm | -56.13dB ___ -16.13 0B
31,440 MHz | -20.060 MHz | 200.000 kHz | 6.40350 GHz 6622 dBm | -56.73dB | -16.76 dB ||
20,960 MHz | -11.480 MHz | 200.000 kHz | 6.42342 GHz -44.93 dBm | 5.44 dB -15.35d8
-11.480 MHz -10.480 MHz 200.000 kHz 6.42353 GHz -44.89 dBm -35.40 dB -15.50 dB
10.480 MHz 11,480 MHz = 200.000 kHz 6.44646 GHz -64.64 dBm -55.14 dB -35.44dB |
11,480 MHz 20,960 MHz = 200.000 kHz 6.45594 GHz -65.88 dém -56.39 dB -28.41 dB

| 20.960 MHz 31.440 MHz = 200.000 kHz 6.46619 GHz -65.78 dBm -56.29 dB -16.57 dB

I 31.440 MHz 50.000 MHz = 200.000 kHz 6.47690 GHz -65.58 dBm -56.09 dB -16.09 dB ||
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR361225F

11AX20MIMO_Ant8_6435_52Tone_RU37

pectrum |“§’
Ref Level 10.00 dém Offset 15.34 dg Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBR<2e
-10 dBm
/f i
-20d f
i i L \
\_\
-40 dB
sod / i
e /
-
-70 di
-80 dBrm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -10.94 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz | -31.440 MHz | 200.000 kHz 6.40293 GHz | -65.40 dBm | -54.46 dB -14.46 dB ||
-31.440 MHz | -20.960 MHz | 200.000 kHz 6.40371 GHz | -65.93 dBm | -54.99 dB -15.16 dB ||
-20.960 MHz | -11,480 MHz = 200.000 kHz | 6.42347 GHz | -45.65 dBm | -34.71 dB -14.66 dB
-11.480 MHz -10.480 MHz _ 200.000 kHz 6.42353 GHz -45.97 dBm -35.03 dB -15.13dB ||
10,480 MHz 11,480 MHz | 200.000 kHz 6.44646 GHz | -65.13 dBm -54.19 dB -34.49dB ||
11.480 MHz 20.960 MHz  200.000 kHz 6.45587 GHz | -65.49 dém -54.55 dB -26.62 dB
20.960 MHz 31.440 MHz  200.000 kHz 6.46638 GHz -66.01 dBm -55.07 dB -15.15d8 |
31.440 MHz 50.000 MHz .~ 200.000 kHz 6.47807 GHz -65.37 dBm -54.43 dB -14.43 dB ||
)i
L )i J

11AX20MIMO_Ant8_6435_106Tone_RU53

Spectrum I Itln
Ref Level 10.00 dBm Offset 15.34 dg Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBR<28!
-10 d
| ] \
-20d T
] 1
-30d :
-40 di /
=50 di /
-60 d
gt
=70 d
-80 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -11.38 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50.000 MHz | -31,440 MHz _ 200.000 kHz "6.39693 GHz 65.05dBm | -53.67dB | -13.67 dB
31,440 MHz | -20.960 MHz | 200.000 kHz | 6.40369 GHz 54.23dB | -14.39dB |
-20.960 MHz | -11.480 MHz | 200.000 kHz | 6.42347 GHz | 34.22d8 -14.17 dB
-11.480 MHz -10.,480 MHz = 200,000 kHz 6.42353 GHz -46.23 dBm -34.85 dB -14.95 dB
10.480 MHz | 11.480 MHz | 200.000 kHz 6.44646 GHz -62.58 dBm -51.19 dB -31.49dB ||
11.480 MHz 20,960 MHz = 200.000 kHz 6.45593 GHz -65.64 dém -54.26 dB -26.29 dB
| 20.960 MHz 31.440 MHz  200.000 kHz 6.46639 GHz -65.60 dBm -54.22 dB -14.28 dB ||
L 31.440 MHz 50.000 MHz . 200.000 kHz 6.47613 GHz -65.09 dBm -53.71 dB -13.71dB ||
~> -_
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samran s, FCC RF Test Report

Report No. : FR361225F

11AX20MIMO_Ant7_6475_26Tone_RUO

pec

rum

Ref Level 10.00 dBm
Count 100/100

=)

Offset 15.31 d8

Mode Sweep

@ 1Rm View

Limit
0 dBm<28

heck

PARS

-10 dBm

-20d

-30 d

-40 dB

50-d

-60 di

-70 di

-80 dBrm

CF 6.475 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power -10.87 dBm

Standard: None

RBW 200.000 kHz

|__Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
50,000 MHz . -33.060 MHz | 200,000 KHz | 6.43403 GHz | -65.12dBm | -54.26 dB 14.26 dB
-33,060 MHz | -22,040 MHz | 200.000 kHz 6.44211 GHz | -65.74 dBm -54.87 dB -15.05dB ||
-22,040 MHz -12.020 MHz = 200.000 kHz 6.46297 GHz | -48.80 dBm -37.93 dB -17.92 dB
-12,020 MHz -11.020 MHz 200.000 kHz 6.46299 GHz -49.20 dBm -38.33 dB -18.43d8 ||
11,020 MHz 12,020 MHz 200.000 kHz 6.48702 GHz | -65.79 dBm -54.92 dB -35.02dB |
12,020 MHz 22,040 MHz | 200.000 kHz 6.49681 GHz | -65.55 dBm -54.68 dB -26.87 dB
22,040 MHz 33.060 MHz = 200.000 kHz 6.50805 GHz -65.85 dém -54.98 dB -15.00 dB
33.060 MHz 50.000 MHz = 200.000 kHz 6.51698 GHz -65.50 dBm -54.63 dB -14.63dB |
T

11AX20MIMO_Ant7_6475_52Tone_RU37

Spectrum I

Ref Level 10.00 dBém
Count 100/100

Offset 15.31 dB

Mode Sweep

@ 1Rm View

Limit

0 dB<28

heck

PARS

-10 d

-20d

-30 d

-40 di

S0-d

-60 d

-70 di

-80 dBm

CF 6.475

Hz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power -10.72 dBm

Standard: None

RBW 200.000 kHz

L

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50,000 MHz ___ -33.060 MHz . 200.000KHz ____ 6.43003 GHz 65.16 dBm | -54.44dB __ -14.44dB_
33.060 MHz | -22.040 MHz | 200.000 kHz | 6.44194 GHz -65.63dBm | -54.91dp | -14.92dB ||
20,040 MHz | -12.020 MHz | 200.000 kHz | 6.46293 GHz -47.81dBm | -37.00dB -17.05 d8
-12,020 MHz -11.020 MHz 200.000 kHz 6.46299 GHz -48.64 dBm -37.92 dB -18.02 dB
11,020 MHz | 12,020 MHz = 200.000 kHz 6.48700 GHz -64.84 dBm -54.12 dB -34.62dB |
12.020 MHz 22,040 MHz | 200.000 kHz 6.49701 GHz -65.46 dBm -54.75 dB -26.77 dB

| 22.040 MHz 33.060 MHz = 200.000 kHz 6.50806 GHz -65.97 dBm -55.25 dB -15.26 dB

I 33.060 MHz 50.000 MHz = 200.000 kHz 6.51457 GHz -65.27 dBm -54.55 dB -14.55 dB ||
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR361225F

11AX20MIMO_Ant7_6475_106Tone_RU53

pectrum l'%'
Ref Level 10.00 dém Offset 1531 dg Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBR<2e
-10 dBm 7 1
i { | |
i ; \ |
~40 dB . /
50 di /
-60 d
-70 d
-80 dBrm
CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -11.37 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz | -33,060 MHz | 200.000 kHz 6.44109 GHz | -64.37 dBm | -53.00 dB -13.00 dB ||
-33.060 MHz | -22,040 MHz | 200.000 kHz 6.44200 GHz | -64.42 dBm | -53.05 dB -13.11dB ||
-22.040 MHz | -12,020 MHz |~ 200.000 kHz | 6.46296 GHz | -47.56 dBm | -36.19 dB -16.17 dB
-12.020 MHz -11.020 MHz _ 200.000 kHz 6.46302 GHz -48.03 dBm -36.66 dB -17.36 dB ||
11.020 MHz 12,020 MHz | 200.000 kHz 6.48702 GHz | -61.41 dBm -50.04 dB -30.14 dB ||
12.020 MHz 22.040 MHz | 200.000 kHz 6.49703 GHz | -64.23 dém -52.86 dB -24.87 dB
22,040 MHz 33.060 MHz  200.000 kHz 6.50800 GHz -64.70 dBm -53.33dB -13.40d8 |
33.060 MHz 50.000 MHz ~ 200.000 kHz 6.50853 GHz -64.53 dBm -53.16 dB -13.16 dB
)i
L )i J

11AX20MIMO_Ant8_6475_26Tone_RUO

Iun
Ref Level 10.00 dém Offset 15.02 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBR<28:
-10d -
20d - \\
-30 d !
-40 dl <1 /
50 dl e / ~~
-60 d
b /
70 d
-80 dBm
CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -11.18 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50.000 MHz | -32,220 MHz | 200.000 kHz "6.43755 GHz 6590 dBm | -54.72dB | -14.72 dB
32,220 MHz | -21.480 MHz | 200.000 kHz | 6.44297 GHz 66.28dBm | -55.10dB | -15.30dB ||
-21.480 MHz | -11.740 MHz | 200.000 kHz | 6.46323 GHz -47.32 dBm | 6.14 dB -16.11 dB
-11.740 MHz -10.740 MHz 200,000 kHz 6.46327 GHz -48.10 dBm -36.92 dB -17.02 dB
10.740 MHz | 11,740 MHz | 200.000 kHz 6.48674 GHz -65.91 dBm -54.73 dB -34.83 dB
11.740 MHz 21,480 MHz = 200.000 kHz 6.49624 GHz -66.25 dém -55.07 dB -27.27 d8
| 21.480 MHz 32,220 MHz | 200.000 kHz 6.50701 GHz -66.13 dBm -54.95 dB -15.19.dB ||
L 32,220 MHz 50.000 MHz . 200.000 kHz 6.51544 GHz -65.72 dBm -54.54 dB -14.54 dB ||
~> r
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Sporton International Inc. (KunShan)
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Report No. : FR361225F

11AX20MIMO_Ant8_6475_52Tone_RU37

pectrum

=)

Ref Level 10.00 dBm  Offset 15.02 d8 Mode Sweep
Count 100/100

@ 1Rm View

Limit ¢heck PABS
0 dBm<28

-10 dBm -
-20d ! \
N1 \
4008 e

so.d /

e /

o
-70 di
-80 dBrm
CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -10.95 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz | -32,220 MHz | 200.000 kHz 6.43659 GHz | -65.94 dBm | -54.99 dB -14.99 dB ||
-32,220 MHz | -21.480 MHz | 200.000 kHz 6.44287 GHz | -66.10 dBm | -55.16 dB -15.26 dB ||
-21.480 MHz | -11,740 MHz | 200.000 kHz | 6.46315 GHz | -47.23 dBm | -36.28 dB -16.20 dB
-11.740 MHz -10.740 MHz _ 200.000 kHz 6.46328 GHz -47.04 dBm -36.09 dB -16.59 dB ||
10.740 MHz 11,740 MHz | 200.000 kHz 6.48670 GHz | -65.20 dBm -54.25 dB -35.15dB ||
11.740 MHz 21.480 MHz  200.000 kHz 6.49643 GHz | -65.99 dém -55.04 dB -27.08 dB
21,480 MHz 32,220 MHz | 200.000 kHz 6.50709 GHz -66.16 dBm -55.21 dB -15.36d8 |
32,220 MHz 50.000 MHz . 200.000 kHz 6.50948 GHz -65.84 dBm -54.89 dB -14.89 dB ||
)i
L )i J

11:25:39

11AX20MIMO_Ant8_6475_106Tone_RU53

Spectrum I

Ref Level 10.00 dém Offset 15.02 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBR<28:
-10 d
-20d - \
-30 d !
49 7 i
-50 d| /
-60 d
i
70 d
-80 dBm
CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -11.68 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50.000 MHz | -32,220 MHz | 200.000 kHz "6.42711 GHz 65.38 dBm | -53.60dB | -13.60 dB
32,220 MHz | -21.480 MHz | 200.000 kHz | 6.44293 GHz 6584 dBm | -54.16dB | -14.33dB |
-21.480 MHz | -11.740 MHz | 200.000 kHz | 6.46324 GHz -45.64 dBm | -33.96 dB -13.94 dB
-11.740 MHz -10.740 MHz 200,000 kHz 6.46327 GHz -47.03 dBm -35.35 dB -15.45 dB
10.740 MHz | 11,740 MHz | 200.000 kHz 6.48674 GHz -63.73 dBm -52.05 dB -32.15dB ||
11.740 MHz 21,480 MHz = 200.000 kHz 6.49635 GHz -65.62 dém -53.94 dB -26.05 dB
| 21.480 MHz 32,220 MHz | 200.000 kHz 6.50719 GHz -65.68 dBm -54.00 dB -14.04dB |
L 32,220 MHz 50.000 MHz . 200.000 kHz 6.51579 GHz -65.45 dBm -53.77 dB -13.77 dB ||
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Report No. : FR361225F

11AX20MIMO_Ant7_6515_26Tone_RUS

pectrum

=)

Ref Level 10.00 dém Offset 1530 dg Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBR<2e
-10 dBm T T
204 / \
i / [
~
~40 d
o < N\
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il N
-70 di
-80 dBrm
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -10.42 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz | -32,.460 MHz | 200.000 kHz 6.47950 GHz | -65.47 dBm | -55.05 dB -15.05 dB ||
-32.460 MHz | -21.640 MHz | 200.000 kHz 6.48269 GHz | -65.82 dBm | -55.41 dB -1557 dB ||
-21.640 MHz | -11,820 MHz | 200.000 kHz | 6.49371 GHz | -65.56 dBm | -55.15 dB -27.43 dB
-11.820 MHz -10.820 MHz _ 200.000 kHz 6.50321 GHz -65.24 dBm -54.82 dB -35.52dB ||
10.820 MHz 11.820 MHz | 200.000 kHz 6.52681 GHz | -47.95 dém -37.53 dB -17.83dB ||
11.820 MHz 21.640 MHz  200.000 kHz 6.52688 GHz | -47.79 dBm -37.37 dB -17.33 dB
21.640 MHz 32.460 MHz  200.000 kHz 6.54732 GHz -65.85 dém -55.43 dB -15.58d8 |
32,460 MHz 50.000 MHz = 200.000 kHz 6.55652 GHz -65.06 dBm -54.64 dB -14.64 dB ||
)i
L )i J
26. 11:29:04

11AX20MIMO_Ant7_6515_52Tone_RU40

Spectrum I

Count 100/100

Ref Level 10.00 dBém

Offset 15.30 dB

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dB<28

PARS

-10 d

-20d

-30 d

-40 di

-60 d

=70 di

-80 dBm

CF 6.515 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -10.54 dBm

Standard: None

RBW 200.000 kHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50,000 MHz ___ -32.460 MHz . 200.000 KHz ____ 6.46823 GHzZ -65.37 dbm | 82db  -14.82dB_
32,460 MHz | -21.640 MHz | 200.000 kHz | 6.48266 GHz -65.71 dBm 1530 de ||
21,640 MHz | -11.820 MHz | 200.000 kHz | 6.49340 GHz -65.02 dbm | -26.50 dB
-11.820 MHz -10.820 MHz 200.000 kHz 6.50319 GHz -65.12 dBm -34.67 dB
10.820 MHz | 11,820 MHz = 200.000 kHz 6.52682 GHz -47.21 dBm -16.77 dB ||
11.820 MHz 21,640 MHz = 200.000 kHz 6.52686 GHz -46.30 dBm -15.73 dB

| 21.640 MHz 32,460 MHz = 200.000 kHz 6.54728 GHz -65.48 dBm -15.13 dB

I 32.460 MHz 50.000 MHz = 200.000 kHz 6.55537 GHz -65.00 dBm d -14.46 dB |
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR361225F

11AX20MIMO_Ant7_6515_106Tone_RU54

pectrum |“§’
Ref Level 10.00 dém Offset 1530 dg Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBR<2e
-10 dBm T
B J I
i / | \
|~
~40 d \
50 dl \
-60 d W
-70 di
-80 dBrm
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -11.06 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz | -32,.460 MHz | 200.000 kHz 6.47767 GHz | -64.55 dBm | -53.49 dB -13.49 dB ||
-32.460 MHz | -21.640 MHz | 200.000 kHz 6.48255 GHz | -65.02 dBm | -53.96 dB -13.96 dB ||
-21.640 MHz | -11,820 MHz | 200.000 kHz | 6.49344 GHz | -64.24 dBm -53.18 dB -25.25 dB
-11.820 MHz -10.820 MHz _ 200.000 kHz 6.50319 GHz -60.93 dBm -49.87 dB -29.97 dB ||
10.820 MHz 11.820 MHz | 200.000 kHz 6.52682 GHz | -47.27 dBm -36.22 dB -16.32dB ||
11.820 MHz 21.640 MHz  200.000 kHz 6.52686 GHz | -46.96 dBm -35.90 dB -15.86 dB
21.640 MHz 32.460 MHz  200.000 kHz 6.54737 GHz -64.68 dBm -53.62 dB -13.72d8 |
32,460 MHz 50.000 MHz = 200.000 kHz 6.54753 GHz -64.64 dBm -53.58 dB -13.58 dé ||
)i
L JL

11AX20MIMO_Ant8_6515_26Tone_RUS

Inn
Ref Level 10.00 dBm Offset 15.31 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBR<28!
-10 d
-20d j J \
-30 di J t
-40 di
= x =)
50.d \
-60 d
N
-70 di
-80 dBm
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -11.23 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50.000 MHz | -32,820 MHz | 200.000 kHz "6.46899 GHz -65.66 dBm | -54.43dB | -14.43 dB
32,820 MHz | -21.880 MHz | 200.000 kHz | 6.48233 GHz -66.18dBm | -54.95dB | -15.11dB |
-21.880 MHz | -11.940 MHz | 200.000 kHz | 6.49323 GHz -66.07 dBm | -54.85 dB -26.93 dB
-11.940 MHz -10,940 MHz 200,000 kHz 6.50307 GHz -65.94 dBm -54.72 dB -34.82 dB
10.940 MHz | 11.940 MHz | 200.000 kHz 6.52694 GHz -49.09 dém -37.86 dB -17.96dB ||
11.940 MHz 21,880 MHz | 200.000 kHz 6.52696 GHz -48.12 dBm -36.90 dB -16.89 dB
| 21.880 MHz 32.820 MHz | 200.000 kHz 6.54779 GHz -66.03 dBm -54.80 dB -14.83 dB ||
L 32,820 MHz 50.000 MHz . 200.000 kHz 6.56406 GHz -65.58 dBm -54.35 dB -14.35 dB ||
~> r
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR361225F

11AX20MIMO_Ant8_6515_52Tone_RU40

pectrum |“§’
Ref Level 10.00 dém Offset 1531 dg Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBR<2e
-10 dem - -
|
" / \
-20
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-40 dB \ =
so0d il
P L
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-70 d
-80 dBrm
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -11.13 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz 2,820 MHz | 200,000 kHz | 6.48034 GHz | 65.55 dBm | -54.42 dB -14.42.dB ||
-32.820 MHz | -21,880 MHz | 200.000 kHz 6.48221 GHz | -66.00 dBm | -54.86 dB -14.89 dB ||
-21.880 MHz | -11,940 MHz | 200.000 kHz | 6.49329 GHz | -65.85 dBm -54.72 dB -26.86 dB
-11.940 MHz -10.940 MHz  200.000 kHz 6.50309 GHz -64.97 dBm -53.84 dB -34.34dB ||
10.940 MHz 11,940 MHz | 200.000 kHz 6.52693 GHz | -48.42 dBm -37.29 dB -17.59dB ||
11.940 MHz 21.880 MHz  200.000 kHz 6.52699 GHz | -48.21 dBm -37.08 dB -17.05 dB
21.880 MHz 32,820 MHz  200.000 kHz 6.54777 GHz -66.08 dBm -54.95 dB -15.01d8 |
32.820 MHz 50.000 MHz . 200.000 kHz 6.55983 GHz -65.48 dBm -54.35 dB -14.35dB ||
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11AX20MIMO_Ant8_6515_106Tone_RU54

Spectrum I

Ref Level 10.00 dBm Offset 15.31 d8 Mode Sweep

Count 100/100
@ 1Rm View

Limit ¢heck PABS
0 dBR<28!
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-40d — h

L \ -
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P X

-70 di

-80 dBm

CF 6.515 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.15dBm

Standard: None
RBW 200.000 kHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50,000 MHz __ -32.820 MHz . 200.000KHz ____ 6.47328 GHzZ 65.18dBm | -54.03dB ___ -14.03 0B
32.820 MHz | -21,880 MHz | 200,000 kHz | 6.48219 GHz 65.62dBm | -54.47dB | -14.48d8 ||
21,880 MHz | -11.040 MHz | 200.000 kHz | 6.49317 GHz -65.66dBm | -54.51dB -26.55 dB
-11.940 MHz -10.940 MHz 200.000 kHz 6.50310 GHz -62.21 dBm -51.06 dB -31.76 dB
10.940 MHz | 11,940 MHz = 200.000 kHz 6.52694 GHz -48.15 dBm -37.00 dB -17.10dB ||
11.940 MHz 21,880 MHz | 200.000 kHz 6.52718 GHz -47.89 dBm -36.73 dB -16.54 dB

| 21.880 MHz 32.820 MHz = 200.000 kHz 6.54776 GHz -65.71 dBm -54.56 dB -14.63 dB

I 32.820 MHz 50.000 MHz = 200.000 kHz 6.54962 GHz -65.28 dBm -54.12 dB -14.12dB ||
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pectrum |“§’
Ref Level 10.00 dém Offset 1533 dg Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -10.22 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-50,000 MHz | -32,340 MHz | 200.000 kHz 6.49207 GHz | -64.89 dBm -54.67 dB -14.67 dB ||
-32,340 MHz | -21.560 MHz | 200.000 kHz 6.50270 GHz | -65.91 dBm | -55.69 dB -15.73dB ||
-21.560 MHz | -11,780 MHz | 200.000 kHz | 6.52309 GHz | -47.33 dBm | -37.11dB -17.00 dB
-11.780 MHz -10.780 MHz _ 200.000 kHz 6.52323 GHz -47.86 dBm -37.64 dB -17.74dB ||
10.780 MHz 11.780 MHz  200.000 kHz 6.54678 GHz | -65.64 dBm -55.42 dB -35.52dB ||
11.780 MHz 21.560 MHz _ 200.000 kHz 6.55654 GHz | -65.80 dBm -55.58 dB -27.60 dB
21.560 MHz 32.340 MHz  200.000 kHz 6.56730 GHz -65.80 dBm -55.58 dB -15.63d8 |
32.340 MHz 50.000 MHz ~ 200.000 kHz 6.56890 GHz -65.31 dBm -55.10 dB -15.10 dé ||
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Spectrum I

Ref Level 10.00 dBm Offset 15.33 d8
Count 100/100

Mode Sweep

@ 1Rm View

Limit ¢heck PABS
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=70 di

-80 dBm

CF 6.535 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -8.86 dBm

Standard: None
RBW 200.000 kHz

|__Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50,000 MHz __ -32,340 MHz | 200.000KHz ____ 6.439620 GHz 6400 dBm | -55.14dB __ -15.14dB_
32,340 MHz | -21.560 MHz | 200.000 kHz | 6.50270 GHz 64.64dBm  -5578dp  -15.082dB ||
21,560 MHz | -11,780 MHz | 200,000 kHz | 6.52322 GHz -44.62 dBm | 5.76 dB -15.75 d8
-11.780 MHz -10.780 MHz 200.000 kHz 6.52327 GHz -44.73 dBm -35.87 dB -16.77 dB
10.780 MHz | 11,780 MHz = 200.000 kHz 6.54678 GHz -63.65 dBm -54.79 dB -34.89dB |
11.780 MHz 21,560 MHz | 200.000 kHz 6.55654 GHz -63.22 dBm -54.35 dB -26.37 dB

| 21.560 MHz 32.340 MHz | 200.000 kHz 6.56727 GHz -64.59 dBm -55.73 dB -15.81 dB

I 32,340 MHz 50.000 MHz = 200.000 kHz 6.57130 GHz -64.51 dBm -55.64 dB -15.64 dB |
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11AX20MIMO_Ant7_6535_106Tone_RU53

pectrum

=)

Ref Level 10.00 dBm
Count 100/100

Offset 15.33 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBm<28
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CF 6.535 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power -9.14dBm

Standard: None

RBW 200.000 kHz

|__Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
50,000 MHz | -32,340 MHz | 200,000 kHz | 650103 GHz | -64.40 dBm ___ -55.26 dB -15.26 dB
-32,340 MHz | -21,560 MHz | 200.000 kHz 6.50269 GHz | -64.53 dBm -55.39 dB -15.42 dB ||
-21.560 MHz | -11.780 MHz = 200.000 kHz 6.52310 GHz | -44.82 dBm -35.68 dB -15.58 dB
-11.780 MHz ~10.780 MHz 200.000 kHz 6.52324 GHz -44.61 dBm -35.47 dB -15.77.d8B ||
10.780 MHz 11,780 MHz 200.000 kHz 6.54678 GHz | -60.27 dBm -51.13 dB -31.23dB ||
11,780 MHz 21,560 MHz | 200.000 kHz 6.55654 GHz | -64.15 dBm -55.01 dB -27.02 dB
21.560 MHz 32,340 MHz = 200.000 kHz 6.56715 GHz -64.68 dBm -55.54 dB -15.75 dB
32,340 MHz 50.000 MHz = 200.000 kHz 6.56748 GHz -64.30 dBm -55.17 dB -15.17 dB ||
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Ref Level 10.00 dém Offset 15.24 d& Mode Sweep

Count 100/100
@ 1Rm View

Limit ¢heck PABS
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B

-70 d

-80 dBm

CF 6.535 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask

Peak Power -8.44 dBm

Standard: None

RBW 200.000 kHz

|__Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50,000 MHz __ -32.340 MHz | 200.000KHz ____ 6.439758 GHz 65.32dBm | -56.88dB __ -16.88 dB_
32,340 MHz | -21.560 MHz | 200.000 kHz | 6.50267 GHz 5758dB | -17.59d8 ||
21,560 MHz | -11.780 MHz | 200.000 kHz | 6.52319 GHz 1 6.76 dB -16.74 d8
-11.780 MHz -10.780 MHz 200.000 kHz 6.52323 GHz -45.65 dBm -37.21 dB -17.31 dB
10.780 MHz | 11,780 MHz = 200.000 kHz 6.54677 GHz -65.02 dBm -56.58 dB -36.88 dB ||
11.780 MHz 21,560 MHz | 200.000 kHz 6.55642 GHz -66.11 dBm -57.67 dB -29.79 dB

| 21.560 MHz 32.340 MHz | 200.000 kHz 6.56729 GHz -65.87 dBm -57.43 dB -17.49 dB

I 32,340 MHz 50.000 MHz = 200.000 kHz 6.57667 GHz -65.35 dBm -56.91 dB -16.91dB ||
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11AX20MIMO_Ant8_6535_52Tone_RU37

pectrum
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Ref Level 10.00 dBm
Count 100/100

Offset 15.24 dB

Mode Sweep

@ 1Rm View

Limit
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10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -8.98 dBm

Standard: None

RBW 200.000 kHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
50,000 MHz | -32,340 MHz | 200,000 kHz | 6.48534 GHz | -65.27 dBm | -56.20 dB ~16.20 dB
-32,340 MHz | -21,560 MHz | 200.000 kHz 6.50267 GHz | -65.78 dBm -56.79 dB -16.81 d8 ||
-21.560 MHz | -11.780 MHz = 200.000 kHz 6.52320 GHz | -45.31 dBm | -36.32 dB -16.31 dB
-11.780 MHz ~10.780 MHz 200.000 kHz 6.52323 GHz -45.43 dBm -36.45 dB -16.55dB ||
10.780 MHz 11.780 MHz | 200.000 kHz 6.54678 GHz | -64.64 dBm -55.65 dB -35.75dB ||
11,780 MHz 21,560 MHz | 200.000 kHz 6.55645 GHz | -65.61 dBm -56.63 dB -28.72 dB
21.560 MHz 32,340 MHz = 200.000 kHz 6.56732 GHz -65.73 dém -56.74 dB -16.77 dB
32,340 MHz 50.000 MHz = 200.000 kHz 6.58253 GHz -64.94 dBm -55.96 dB -15.96 dB ||
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Spectrum I

Ref Level 10.00 dBém
Count 100/100

Offset 15.24 dB

Mode Sweep

@ 1Rm View

Limit
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heck PABS

-10 d

-20d i

-30 d
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-60 d

=70 di

-80 dBm

CF 6.535 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -8.93 dBm

Standard: None

RBW 200.000 kHz

|_Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50,000 MHz ___ -32,340 MHz . 200.000KHz ____ 6.50113 GHz 6480 dBm | -55.96dB ___ -15.96 dB_
32,340 MHz | -21.560 MHz | 200.000 kHz | 6.50267 GHz -65.27 dBm | -56.3¢dB | -16.36 dB ||
21,560 MHz | -11.780 MHz | 200.000 kHz | 6.52320 GHz -44.91 dBm | 5.97 dB -15.96 d8
-11.780 MHz -10.780 MHz 200.000 kHz 6.52324 GHz -44.65 dBm -35.72 dB -16.02 dB
10.780 MHz | 11,780 MHz = 200.000 kHz 6.54677 GHz -60.74 dBm -51.81 dB -32.11dB ||
11.780 MHz 21,560 MHz | 200.000 kHz 6.55651 GHz -65.05 dém -56.11 dB -28.16 dB

| 21.560 MHz 32.340 MHz | 200.000 kHz 6.56733 GHz -65.14 dBm -56.21 dB -16.22 dB

I 32,340 MHz 50.000 MHz = 200.000 kHz 6.57130 GHz -64.83 dBm -55.89 dB -15.89 dB ||
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pectrum lmv

Ref Level 10.00 dém Offset 15.03 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
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CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -9.08 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz | -32,340 MHz | 200.000 kHz 6.65269 GHz | -64.66 dBm -55.57 dB -15.57 dB ||
-32,340 MHz | -21.560 MHz | 200.000 kHz 6.66277 GHz | -65.76 dBm | -56.67 dB -16.79 dB ||
-21.560 MHz | -11,780 MHz | 200.000 kHz | 6.68318 GHz | -46.34 dBm | -37.25 dB -17.22 dB
-11.780 MHz -10.780 MHz _ 200.000 kHz 6.68324 GHz -46.10 dBm -37.01 dB -17.31dB ||
10.780 MHz 11.780 MHz  200.000 kHz 6.70677 GHz | -65.10 dBm -56.02 dB -36.32dB ||
11.780 MHz 21.560 MHz _ 200.000 kHz 6.71644 GHz | -65.77 dém -56.69 dB -28.79 dB
21.560 MHz 32.340 MHz  200.000 kHz 6.72729 GHz -65.86 dBm -56.78 dB -16.84d8 |
32.340 MHz 50.000 MHz ~ 200.000 kHz 6.72861 GHz -65.55 dBm -56.47 dB -16.47 d ||
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11AX20MIMO_Ant7_6695_52Tone_RU37

Spectrum I Itln
Ref Level 10.00 dém Offset 15.03 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -8.89 dBm RBW 200.000 kHz
|_Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50.000 MHz | -32,340 MHz _ 200.000 kHz "6.65898 GHz -63.99 dBm | -55.11dB |
32,340 MHz | -21.560 MHz | 200.000 kHz | 6.66276 GHz -64.84dBm | -55.95 dB |
-21.560 MHz | -11.780 MHz | 200.000 kHz | 6.68321 GHz -44.77 dBm | 5.88 dB
-11.780 MHz -10.780 MHz = 200,000 kHz 6.68323 GHz -45.13 dBm -36.24 dB
10.780 MHz | 11.780 MHz | 200.000 kHz 6.70676 GHz -62.06 dBm -53.17 dB
11.780 MHz 21,560 MHz | 200.000 kHz 6.71642 GHz -63.84 dém -54.95 dB .
| 21.560 MHz 32.340 MHz | 200.000 kHz 6.72714 GHz -65.34 dBm -56.45 dB -16.68 dB ||
L 32,340 MHz 50.000 MHz . 200.000 kHz 6.74458 GHz -64.93 dBm -56.04 dB -16.04 dB ||
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11AX20MIMO_Ant7_6695_106Tone_RU53

pectrum

Count 100/100
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Ref Level 10.00 dBm

Offset 15.03 dB

Mode Sweep

@ 1Rm View

Limit ¢heck
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10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -8.92 dBm

Standard: None

RBW 200.000 kHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-50.,000 MHz | -32,340 MHz = 200.000 kHz 6.66031 GHz | -63.99 dBm -55.07 dB -15.07 dB
-32,340 MHz | -21,560 MHz | 200.000 kHz 6.66275 GHz | -64.12 dBm -55.20 dB -15.30 dB ||
-21.560 MHz | -11.780 MHz = 200.000 kHz 6.68321 GHz | -44.80 dBm -35.88 dB -15.87 dB
-11.780 MHz ~10.780 MHz 200.000 kHz 6.68324 GHz -44.74 dBm -35.82 dB -16.12.d8 ||
10.780 MHz 11.780 MHz | 200.000 kHz 6.70673 GHz | -58.76 dBm -49.84 dB -30.94dB |
11,780 MHz 21,560 MHz | 200.000 kHz 6.71629 GHz | -64.02 dBm -55.10 dB -27.32 dB
21.560 MHz 32,340 MHz = 200.000 kHz 6.72720 GHz -64.66 dBm -55.74 dB -15.89 dB
32,340 MHz 50.000 MHz = 200.000 kHz 6.72738 GHz -64.49 dBm -55.57 dB -15.57 dB ||
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Count 100/100

Ref Level 10.00 dBém

Offset 14.94 dB

Mode Sweep

@ 1Rm View

Limit ¢heck PABS
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CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -8.75dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50.000 MHz | -31,620 MHz | 200.000 kHz "6.65125 GHz 65.34dBm | -56.50dB | -16.50 dB
-31.620 MHz | -21.080 MHz | 200.000 kHz | 6.66339 GHz 6554 dBm | -56.79dB | -16.80dB |
-21.080 MHz | -11.540 MHz | 200.000 kHz | 6.68346 GHz -43.84 dBm 09 dB -15.08 dB
-11.540 MHz -10.540 MHz 200,000 kHz 6.68346 GHz -44.58 dBm -35.83 dB -15.93 dB
10.540 MHz | 11.540 MHz | 200.000 kHz 6.70653 GHz -64.84 dBm -56.09 dB -36.19dB ||
11.540 MHz 21,080 MHz = 200.000 kHz 6.71586 GHz -66.01 dém -57.26 dB -29.44 dB
| 21,080 MHz 31.620 MHz  200.000 kHz 6.72649 GHz -66.12 dBm -57.38 dB -17.53 dB ||
L 31.620 MHz 50.000 MHz . 200.000 kHz 6.74097 GHz -65.62 dBm -56.87 dB -16.87 dB ||
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pectrum lmv

Ref Level 10.00 dém Offset 14.94 dg Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBR<2e

-10 dBm
| \
555 J e [k

-40 B

S0 /

7 | -

-70 di
-80 dBrm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -8.72 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
50,000 MHz 1,620 MHz 200,000 kHz | 6.64832 GHz | 65.01 dBm ___ -56.20 dB -16.29.db |
-31.620 MHz | -21.080 MHz | 200.000 kHz 6.66343 GHz | -65.53 dBm | -56.81 dB -16.86 dB ||
-21.080 MHz | -11,540 MHz = 200.000 kHz | 6.68346 GHz | -43.73 dBm | -35.01 dB -15.01 dB
-11.540 MHz -10.540 MHz _ 200.000 kHz 6.68346 GHz -44.24 dBm -35.52 dB -15.62 dB ||
10.540 MHz 11,540 MHz | 200.000 kHz 6.70648 GHz | -61.13 dBm -52.41 dB -33.71dB ||
11.540 MHz 21.080 MHz  200.000 kHz 6.71608 GHz | -65.76 dém -57.04 dB -29.05 dB
21.080 MHz 31.620 MHz  200.000 kHz 6.72649 GHz -65.70 dBm -56.98 dB -17.12d8 |
31.620 MHz 50.000 MHz = 200.000 kHz 6.73347 GHz -65.33 dBm -56.61 dB -16.61 dB ||
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Ref Level 10.00 dBm Offset 14.94 dg Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -8.79 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
50.000 MHz | -31,620 MHz | 200.000 kHz "6.65606 GHz 64.77 dBm | -55.08dB | -15.98 dB
-31.620 MHz | -21.080 MHz | 200.000 kHz | 6.66348 GHz 64.98dBm | -56.19dB | -16.30dB |
-21.080 MHz | -11.540 MHz | 200.000 kHz | 6.68346 GHz -43.00 dBm 4.30 dB -14.29 dB
-11.540 MHz -10.540 MHz 200,000 kHz 6.68346 GHz -43.54 dBm -34.75 dB -14.85 dB
10.540 MHz | 11.540 MHz | 200.000 kHz 6.70653 GHz -60.09 dém -51.30 dB -31.60dB ||
11.540 MHz 21,080 MHz = 200.000 kHz 6.71590 GHz -64.96 dém -56.17 dB -28.32 dB
| 21,080 MHz 31.620 MHz  200.000 kHz 6.72656 GHz -65.64 dBm -56.85 dB -16.92 dB ||
L 31.620 MHz 50.000 MHz . 200.000 kHz 6.73594 GHz -65.11 dBm -56.32 dB -16.32 dB ||
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